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KOPOTKA XAPAKTEPUCTHUKA ITPOJYKTA




1 HA3BA JIIKAPCBKOI'O 3ACOBY
Aniopai, cyOniHTBaTEHI CIIpeii.

2 SkicHmii Ta KibKicHUIT ckian

Bogumit  pozmin eKkcTpakTy(in)  amepreiry.  Kommenrparia CKCTPAKTY  QJICPreIry
CTaHAApPTU30BAHA IMYHOXIMIYHHMH METOMAMH, a il 3HAYEHHs 3aJIeXKHTh Bil aJieprexy, 1o
BXOIUTh JIO CKITaJy BAKLHHA.
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3 JIIKAPCBKA ®OPMA
CyOminrsaubuuii cnpeit.
IIpo3sopwuit po3unn, 6e36apsuumii a6o 371erka 3abapBIIeHHH 3aJIe)KHO Bil aneprexy.

4. KJITHIYHIA THOOPMAIIIS

4.1 TepaneBTnyni noxkazanus

Aniopan CyOmiHrBambHUNA chpell — 1e ajepreH-crenuiaHmia l\dyHOTepaHCBTI/I‘lHI/II/I
JKApChKUiT 3aci6, Mpu3HaYeHUH IS JIKYBaHHS aJIEPridHOTO PHHITY, KOH IOHKTUBITY Ta/abo
CC30HHOI 9H HLTOPiYHOT GPOHXIANBHOT ACTMH, CIPHYIHHEHOT aepoajiepreHamu.

Amiopain, cy6miHrBatpHui CIpeii TOKa3aHui JOPOCINM, MiTITKaM Ta AiTsM CTapIie 5 POKiB.

4.2 Cooci6 3acTocyBanus Ta 1031

2 O3YBAaHHS

JlikyBanus Aniopan, cyOmiHrBanbHMil Cripei, CKIAagaeThes 3 ABOX ETAIIB: MOYATOK 200
[04aTKOBE JIKYBaHHS Ta MPOXOBKEHHS abo MiATpuMYyIode TiKyBamms. [1i1 yac nepmoi ¢aszu
A03y TMOCTYNOBO 30LIBLIYIOTh 10 MaKCHMAJIbHOI A03H, SKY MEPEHOCHTH maiienT. ITi1 gac
APYTOTo eTany MakCuMallbHa 1034 BBOAUTHCS IO/ IHS.

Amiopan, cyOmiHrBaIbHUI CIpell CKIALacThes 3 OAHOTO 200 KLIbKOX ¢braxonis, 1 ¢uakon
HU3BKOI KOHIEHTpawii Ta 2 (IakoH MaKCHMAIbHOL koHuentpanii. Konnenrparis 1 ¢uakony
CTAHOBUTS 1/ 5 BT KOHI[eHTpaIii 2 (akony.

peKOMeH,Z[yQTBCH KiJbKa MOJKJIUBHX CXCM 3aCTOCYyBaHHA JII LIbOTO HlKapCbKOTO 3aCO6y, Ac
BKA3aHO KIIBKICTh iHramAmiii Ha [eHb JUTS KOKHOTO (iakoHa. Pasose 3aCTOCYBaHHS
JLKAapCehKoro 3acoby Amiopan, cy6IiHrBaIbHUI crpei - exBiBaseHTHe 0,1 M. Ti um iHmi
CXEMH IIPHHOMY BCTAHOBIIIOIOTHCS JTIKAPEM-CIICIIATiCTOM.

3euuaiinuir epachix
IlogarkoBe sikyBanHS:
- ®rnakod 1 BBOIITH [POTATOM YOTUPHOX [HIB, NMOYMHAKOYHW 3 2 IHraIALINA, a MOTIM
MOJAOYH TIie 2 IHransmil o Hs, 10CATaroYy 8 iHransmiil Ha YETBEPTUH JICHb.

ITigTpumyrode nikyBanHs:

- Y BHNAAKY 3araibHOrO 3aCTOCYBAaHHS: MOYHHAIYM 3 II'ATOrO JHsA (iakoH 2
3aCTOCOBYIOTh 3a CXEMOIO 2 IHTaNALil Ha 100y 0 KiHLA TiKyBaHHSL.

- 3aCTOC}/BaHH$I 3TIIHO mepesice30HHOro rpadiky (mmmok): dnakon 2 33@,??’((;%7"?56%5 1o
2 iHransuii Ha AU IeHb, a MOTIM 110 3 BBEIIEHHS IIO/IHS 10 KiHIISA meBaHFm N

Tepminosui paghix

[TouaTkoBe nikyBanus: 11
- Ilepmoro mus B meamumomy wentpi BBOASTH (biaaxon 2 mo 1 in
XBUJIMH 3HOBY BBOJSITE | 1HTaJISIIIIIO.



[lintpumyroue nmixypamms:

- Y BUTAIKY 3araJbHOro 3acTOCYBAHHS: MOUYMHAIOUN 3 Ipyroro IHs (pIakoH 2 BBOISATH
1o 2 inraisuii Ha 100y 10 KiHIs TiKyBanHs.

. 3acTOCYBaHHS 3rifHO MePeICe30HHOro rpapiky (MUJI0K): HOYHHAIOYM 3 APYrOro JTHS
¢braxon 2 BBOAATH 110 3 IHTAIALIT HAa 100y /10 KiHIs JIKYBaHHS.

Jlikapcbkuii 3aci6 pexoMeHyeThCS 3aCTOCOBYBATH HATIIEeCEpIE ado mepest iKero.

IMepwr Hik 36inBIIITH 103y, HEOOXIHO INEPEKOHATHCS, IO MONEPEeHS [03a He BUKIMKAIA
KOAHHX TOOIYHUX peakiiil, ki He PEKOMEHAYOTH 1. SIKIO 1e 1dK, JoTpuMyRTECS OCTAHHBOT
JO3H, SIKY IMEPEHOCHUB I14Lli€HT.

Ax mpasuno, anepren-crenudiuna IMyHOTEpaIlis IPOBOAUTHCS HE MEHIIE TPHOX POKIB.
JlikyBauHs He citin mpumHSITH paHille BCTAaHOBJICHOTO TEPMiHY.

Juist Toro, no6 nikyBanHHs Oyno epekTuBHUM, JKApCHKUiT 3acib HeobXimHO 3aCTOCOBYBATH
PerynsapHo. V' pasi npomycky npuifomy 103u ¢ JOTPUMYBATHCs BCTAHOBJIEHOTrO rpadika, He
BBOJLIYH TIOJBINHY /103y.

Edexrupnicts nporo mikapeskoro 3aco0y BupaxkaeThes B oaunuisgx EI'Y/vr a6o BAO/vo. Lli
OMHMI HE € B3aEMO3AMIHHMMH 3 OXHHHIAMH, SKi BHKOPUCTOBYIOTBCS ST BHPaXKEHHS
€(eKTUBHOCTI iHIIMX aJiepreH-CrenndiuHux iMyHOTepareBTHIHNX TiKAPCHKUX 3aCO0iB.

Himu
Indopmanist BigcyrHs. 3aramom alepreH-crenudiyna iMyHOTeparis He peKOMEHTYEThCS 10
3aCTOCYBAHHSI TITSIM BIKOM 10 5 POKiB.

HInax BBeneHHS
Artiopar, cyOmiHrBanpHut CHpeil IpH3HAYSHHH BUKITIOUHO JUIs CyOIIIHTBaTbHOTO BBEICHHSL.

HeoOxinmo notpumysarucs rux BkasziBok momo BBE/ICHHS:

- Iepen k0kHOI0O 103010 00€pexHO CTpymLyiiTe (hI1aKoH.

- Tpumaiite GnakoH y BepTHKaTEHOMY I10JI0KEHH] BECh Yac.

- [lepen BBemenmaM mepmoi mo3u 3po6iTe 3 a60 4 3aTAKKH MOBIiTPsAM, 00 MOBHICTIO
3aIOBHUTH KOHTYP 1 KJIalaH J03yBaIbHOIO PO3IIITIOBAILHOIO HACOCA.

. Beenite Bimmosiany nosy min ssux i TPUMalTe B MICII HAHECEHHS MHPOTAroM 2-3
XBUJIMH JIO IOBHOTO BCMOKTYBaHHS. Binpasy » micist boro mpoKOBTHITH Oyab-sSIKy 3aJTUIIOK

JIKapChKOro 3aco0y, 110 3aMUIIMBCS T I3UKOM.

4.3 llporunoxazanus
- ITinBumena ayriuBicts 10 OyIb-AKOi 3 JOMOMDKHUX PEYOBUH, HABEIEHUX y po3aimi
6.1.

- Baxkuii imyHnomedimur abo aktupHe ayTOIMyHHE 3aXBOPIOBAHHS.

- Paxk. ,

- Hecrabineha aGo morano konTpomboBana acTMa.

- bynp-saxa mpuumna, mo mepemkomkae BBeIEHHIO aJipeHalliny y pasd
aJeprivyHoi peakmii. :
- JlikyBaHHs 1iKapchbKUME 3aco6aMu OeTa-aspeHo0I0KaTOpaMy.
e ["apstuka. 7
8 Henxivni posnamu abo Gyap-ski inmi TPYIHOLLI, IO MePEIIKOIKAKYIE:
JAOTPUMAHHIO JTIKYBAHHSL.




4.4 OcobamBocrTi 3acTocyBanHs
Amiopan, cyGuiHrBanbHUI crpeil IpU3HAYCHMH BHKITIOYHO JUIs CyOJIIHTBAIBHOTO BBEIEHHS.
Voro e cria o OyIb-SKUM THITTUM HITIXOM.

Baxausum € PEryJIsIpHE CHOCTEPEKEIIsI 3a IALICIITOM .HlI({lpeM CHCLII(UIICTOM STKITH
Bl,[[HOBl,Z[aE 3a BHECEHHS 3M1H J10 HIK}/BaHHH SIKE MOYKE 3HAZOOUTHCS HaHIEHTy
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Bl,Z[IIOBl)IHOFO J'IIKYBaHHﬂ SAKIIO HeO6XIILHO y pa31 BUHHKHCHHS 6y[[I) -SIKO1 HO61‘:IH01 peaKHll
CHpI/I‘{HHeHOI BBCUCHHSIM 1 bOI'O HlKapCBKOFO 3ac06y, HCOGXLIIHO OI_IIHI/ITI/I 285 C.HLZ[
HlI[TpI/IMYBaTI/I 3MIHIOBATH ado NPUITUHUTH BCTAHOBJIECHUU rpaqu JIIKYBaHHSI

Y PLAKICHHUX BHIIAJKAX MOKE BUHUKHYTH Cepio3Ha ajepriynHa peakiis (aHadizakTudHuit
IOK). AmHadiTaKTHYHi peakiil BUMAararoTh TEPMIHOBOTO BBEJCHHS MiAIKIpHO abo
BHYTPIIHLEOM 53080 1/1000 aJipeHalliHy, sIKe IIpU HEOOXiTHOCTI MOXKHA [IOBTOPUTH.
PexomennoBana no3a ansa giteit cranosuts 0,01 MI/KT Macw Tila, He mepeBuIyroun 0,5 MIL.
Opi€eHTOBHI 1034 I IPABIIIBHOTO BBEIEHHS aJpeHasiny:

- Hitu 10 6 pokis: 0,2 M
- Hitu BikoM Bix 6 Ta 12 pokis: 0,4 M
- Hopocmni: 0.5 - 0,8 mn

JKmo renepanizoBaHa peakilis He MPOXOAUTH, Ii M03H MOXKHA IIOBTOPIOBATH KOXKHI 15
XBUIMH MaKkcumMyM 3 pasu. Ilpu HeoOXimHOCTI mepeBecTH XBOpPOro a0 BiutieHHs
HEBIJIKITaTHOT JJOTOMOTH.

4.5 B3aemonist 3 inmmmu JikapcbKuMH 3aco6aMu Ta iHIi BHIH B32€MO/Tiii.
JlocitipKkenHs B3aEMOIIT He MPOBOIUITHCS.

JlikyBaHHsT OeTa-GroKaTopaMi BBaXkaeThes NIPOTHIIOKA3AHHAM [0 AJICpreH- crienudigHOT
IMyHOTeparil Yepe3 3HIKEHHS eeKTHBHOCTI JiKyBaHHS aJpeHAIIHOM y pasi aHadinakcii.

4.6 PepTHIBHICTD, BATITHICTD Ta JAKTALIA

BaritnicTp

He3B3.)KaIOLII/I Ha T¢, 110 AJICPICH- CHCHH(I)I‘IH& IMYHOTCpaHIH HE MPOTHIIOKAa3aHa Hl,[[ qac
BAriTHOCTI, HeMae indopMarii npo Ge3meky 3acTocyBaHHs AmiopaJ, cyOmiHrBaNbHUMN CIIpel y
BariTHUX )KIHOK TOMY horo 3aCTOCYBaAHH: HII[ 4ac BariTHOCTI HC PCKOMCHIOYETHCA.

Y pasi BariTHOCTI mix wac 3acTocyBaHHS JTKapchbKOro 3acofy Amiopan, cyOIiHrBaIbHUM
CIpeii, MPOJOBKEHHS HOTOYHOIO TiKYBAHHS CIif pO3TJIAaTH JIMIIE TO/I, KOJH ITOTEHIIiHa
KOPHCTb NIepeBaKac HA/l pU3HKAMHI.

['onyBaHHA IPYIUTIO
Hesinomo, um BuuinseTscs JIKapchKui 3acid Armiopaln, cyOmiHTBaJILHUIA cnp&g& ‘y;;j
MOJIOKO JIIOJIUHHA. 557

Y TpyLHe

TOJyBaHHs rpyz[mo HEMae 1H(pop\1au11 po Oe3NeKy 3acTOCyBaHHA mKapcr:KQ
Amiopat, cyOGIiHrBaNbHUIl CHpeit, y KiHOK, SKi FOIYIOTh TPYIIO, TOMY HO
I/ Yac FOAYBAHHSA IPYUIIO He PEKOMEHIYETHCA.



[Ipo mpoaoBKeHHS MOTOYHOTO TiKyBaHHs  Ariopan, cyGninrsameHuil crmpeif mig wac
TOIyBaHHA I'PYJUTFO CIiA PO3IJISAATH JIMIIE TOMI, KOJH MOTEHIiiiHa KOPHCThH II€pEeBAKAE HaL
PH3UKAMH.

DepTUIIBHICTS.
Hocniokennss  eprmwsrocTi i3 3aCTOCYBAHHSM  JIIKAPCHKOro  3aco0y  Amiopar,
CyOMHIBATBHHUIA CIIpeit He MPOBOAMIIHCS.

Hocnimkenns aJiepreH-crnenudivyaoi iMyHoTepamnii Ha TBapHHAX HE BHUSIBMIH IIKIUIUBOLO
BILTHBY HA PCIPOAYKTHBHY TOKCHYHICTB.

47 BB Ha 31aTHiCTL KepyBaTH TPAHCHOPTHHMH 3aco0aMH Ta NpPamIOBaTH 3
MexaHizsMaMu

ATiiopasl, cyGmiHTBanbHHI crpelf He BIUMBAE aB0 Mae He3HAYHM BIUIHB HA 3/1aTHICTh
KepyBaTH aBTOMOOLIEM Ta IHIIUMH MEXaHi3MaMH.

4.8 ITobiuni peaknii

V NOOAMHOKHX BUNANKaX MOXKYTb 3’ ABUTHCS TeHepasli30BaHi cepiios3Hi pecriparopri peaxuii,
CUJIbHUM CBepOiK B HONOHAX abo IigomBax, Hy/Z0Ta, TOJIOBHUN Oi1b, OpoHXOCHA3M,
aHTIOHEBPOTHYHUIT HAOpsik  abo aHadinaktuunuit mok. Ili cummromMum mOTpeGyrOTH
HEBIJIKIIA/IHOT JOIIOMOTH B MEINYHOMY LEHTPI (UB. po3in 4.4).

Haiivacrime micesi peaxrii JIOKAJTI3YIOThCA B POTOBIN MOPOKHMHI i KIacH(piKyIOTHCS SK
CI/IHHpO’\/I aneprii poToBOi MOPOKHUHM (CBEpODK, 3araNeHHs, HaOpsK Tomio). Skmio
3 ABIISETBCS OiNbIIa Micuesa peakuis, HeoOXiTHO MpUiiHATH JiKApCHKi 3ac00M a60 BKUTHU
HEOOXI/IHI 3aX0/1H NPOTH Hi€i peakiii.

Cucremni  peakuii, Taki sk pumir, KOH'FOHKTHBIT, acTMa Ta/abo KpoIuB’ sHKA,
crnocTepiratothes pimme. [lpu mosBi 6yap-skoi 3 1UX MOGIYHUX peaKum CJIiZl BBOAMTH
aHTHUTICTAMIHHI JHiKapchKi 3acobw, 6p0onz[HHaTaTopn ab0 HaBiTh iH €KIiifHI KOPTHKOINH,
TPUMAIOYH MAIL€HTA i HATTIAIOM JIiKapsl.

LloBiomIeHHs 11po moGivni peakiii

Baxcmeo nosigommate npo moGiumi peakuii micis peecTpauii JiKapchKoro 3acody. Lle
AO3BOJISE  MPOBOAMTH MOCTIHHMI MOHITOPUHI  CIIiBBiAHONICHHS KOpDHUCTI Ta pH3HUKY
TKAapchKoro 3acoby. Memuannx NPAaliBHUKIB MPOCATH IMOBIAOMIATH TIPO  OyIb-sIKi
iZI03pIOBaHi 0GIYHI peakiii Yepe3 HalllOHAJIbHY CUCTEMY 3BITHOCTI.

4.9 Hepea03yBamm
Y pasi nepemosypaHHs OlIIKy€TI)C$1 MBUIIEHAN PH3UK PO3BUTKY MOOIYHMX peaxiif,
OHHMCAHUX y po3aiai 4.8. V mpoMy BUNaJIKy MAIi€HTY HEOOXiAHO OTpUMATH HEBIJKJIATHY
JOIIOMOrY B MEAUYHOMY 3aKJaji

5 DAPMAKOJIOTTYHI BJACTHBOCTI

3.1 ®apmakoanHaMivHi BJIaCTHBOCTI
dapmaKoTepareBTHYHA TPyIIa: eKCTpaKTH anepreHis, koq ATX: VO1AA

Mexanism nii ta papmakouuaMigai edhexTu

AnepreHcnenugivna i 1MyHOTepaHIH ITOJIITa€ y MOBTOPHOMY BBE/ICHHI ajepr eHIB;U.aHLGHTa\/I 3
ANICPriuHUM PUHITOM, KOH'IOHKTHBITOM Ta/aGo acTMOm 3 METOI aKTUBaMil MeXaHi3MiB
IMYHOMOYISIIIIT, JOCATHEHHS JOBrOTPUBAJIOTO MOJICTIUCHHS CHUMIITOMIB Ta 3MEHIIEHHS




NOTPeOH B CUMIITOMATHYHOMY JIKYBAHHI, @ TAKOK [OIIIIIEHHS SKOCTI )KHUTTS MAIi€HTa MiC/s
TO/IATLIIOrO BIUIMBY HABKOJIMIIHAOIO CEPE/IOBHIIA AePreHy.

Metoro dapmakonunamiunoro eekry anepren-crenudiunoi iMyHOTepamii € IMyHHa cHucTema
NALIEHTa, MO BUKIMKAE IMYHHY BiAMOBi/b IPOTH BBENEHOro anepreny. OCHOBHOIO METOIO €
BIITHOBJICHHS IepU(EPHIHOT IMYHOJIOTIYHOT TOJIEPAHTHOCTI 110 ajiepreny, MNpUTHIYEeHHs
HETalHNX Ta  BIACTPOYEHMX — alepridHux peakuid, imgyKiis —aiepreH-crenubivnmx
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upurtivenns IgE pasom i3 ingykuicro mpoaykuii 1gG4. Mexanism il HenocTaTHRO 10Gpe
3AIOKYMEHTOBAIIHI 1 1T€ BiAOMHEIT TOBHICTIO.

Kuiniuna edexturnicts ta Gesmexa

Kuiniuna edexTuBHicTS aJlepre’-crenndiaHol iMyHOTepallii OLiHIOETHCS 32 3HIKEHHSIM OalIiB
CUMIITOMIB ajeprii Ta BUKOPUCTAHHAM CHMITOMATHYHIX JiKapcekuX 3acobiB. Kimpka
KIIHIYHUX TOCIIKeHD, CHCTEMATHYHIX OIVISIIIB Ta MeTa-aHawi3iB MPOAEMOHCTPYBAH, IO
CyOIHIBaNbHA iMyHOTepartis CIPUYNHSE 3HAYHE 3HIDKCHHS 000X aCHeKTIB, sIK Y JOPOCIIHX,
TaK i y JiTell, TOMy BOHA DPO3IJSIAETHCH 5K IPIOPUTETHHI TepaneBTHYHMNA BapiaHT s
JNKYBaHHSI aIepriqHOro PUHOKOH IOHKTHBITY Ta aCTMH.

5.2 ®apmakoKiHeTHYHI BJACTHROCT]

dapmMakoKiHeTHYHI JOCTIKEHHS HEMOYKJIUBI TSI ajepre’-cruenudiaaux
IMYHOTEPANEBTHYHNX TIKAPCHKUX 3aC00iB. PiBeHb AKTHBHOL PEYOBMHH B IUTa3Mi T yac
JTIKYBAHHS HEMOKIIMBO BHMIpsATH Yepe3 MPUPOY JIKapChKOTO 3aco0y, OCKINbKU OilKH, 10
BIAOBITAIOT Ai0Yiil PEIOBMHI, MIBIIKO MeTabOo3YIOTECSI 10 MENTH/IiB Ta AMiHOKHCIIOT.

5.3 Moxuiniuni nani 3 6esnexn

BBaxkaeTbes, mo goxiriHiumHi JIOCITI/DKEHHS TOKCUYHOCTI HE € HEOOXITHHUMH, OCKLIBKH
anepreHHa cyO iHrBaIbHA IMyHOTEpAIis B MaHuMit Yac KIiHI9HO BUKOPHUCTOBY€ETHCS Y JIFOJEM.
HaHi 1po ToxcnuHicTh, oTpHMani B PISHHX JNOCIIUKEHHSX 3 €KCTPAaKTaMH alepreHis, He
BUABIIIN JKOZTHOTO BAXKITUBOTO PU3UKY JUIst KIIHIYHOTO 3aCTOCYBAHHS.

6 DPAPMAIIEBTHYHA IH(I)OPMAHIH
6.1 Jonomizkui peyoBuau

B Harpiro xopun

= Denon

= ['nminepun v

] Junatpito rinpodocpar
(I Harpiro qurinpogocdar
] Bona ouniena

6.2 OcHoBHi Bunaaku HECYyMiCHOCTI
He 3actocoBytoTs.

6.3 Tepmin npugarnocri
18 micsmi

6.4 Ocob.1uBi 3an06ixkHi 3ax01u npu 30epiranni 4
30epiratu B XONOUIBHIKY (npu Temmeparypi Big 2°C - 8°C). He 3aMOpO;

6.5  Tun ra Bvict mepsunnoi YIAKOBKH ;
Posunn y ckmstnomy dakoni, 3aKPUTUH J103YBaIbHUM HAcOCOM-pPO3ITUITIOBAY



Pizni opmartn mikapeskoro 3acoby Amiopai, CyOJIIHTBaIBHUN CIIped CKIaMatoThesd 3 IBOX
TUIIB (IIaKoOHIB:

Onaxon 1: 3enenuit GpakoH. 3.5 M

®iiakon 2: Yepponuii paakon. 9,5 M

[loyaTkoBe JiKyBaHHS

- Komrmmexr 1: 1 dnakon 2
- Kommnexr 2: 2 ®aakon 2

- Komrekt 3: 1 ¢akon 1 i 2 ¢pnakonn 2

IigTpumyroue JlikyBaHHs

- Komnnexr 1: 1 ®nakon 2
- Kowmmekt 2: 2 ®nakon 2
- Komrmexr 3: 3 ®nakon 2
- Kommnexr 4: 4 ®dnakon 2

He Bei posmipu ymakoBox mosxyTs 6yt mpoani.

6.6 OcodunBi 3an06ikHi 3ax01u pH 3GepiraHHi
be3s ocobmuBux BUMOT.

/! BJIACHUK PE€ECTPALINHOI'O IIOCBIIYEHHS
ACAK ®apmacerorikan Imynonomwki, C.A.

Kanpixomio 5

03006 Anixante (Icnanis)

8. HOMEP PE€CTPAUIMHOIO MOCBIITYEHHS
He 3actocoByernes.

9. JATA  HOEPIIOI PEECTPALII/IIEPEPEECTPAIII  JIIKAPCHKOI'O
3ACOBY
He 3actocoByernes.

10. JTATA OCTAHHLOI'O NEPETJISIY
Yepaens 2020 ‘
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Incrpykuisi 3 BUKOpHCTAHHS: Indopmanis 1iast manienra

AIITOPAJL, cupeii cybainrsaasnmnii
[lepconanizonara cy6uminrpannia anepremia IMyHOTCpaItis, crpei

Hepm uix nouaru npmiimaru nei npenapart, yBaKHO NPOYHTAHTE BCH IHCTPYKIiio,

OCKITEKH BOHA MICTHTE BaKJINBY /15 BAC iHpopmamiro.

- 30epiraiite 10 MCTIBKY. MOXIIMBO, BAM TOBEIETHCS IIPOYUTATH 11 ITle pas.

- JIKIIO y Bac BUHMKHY'Ib JJOJATKOBI 3aIlUTaHHS, 3BEPHITBCS /10 CBOIO Jiikapst abo (papMareBTa.

- Ili mikw mpwinaveno nume Bam. He Hepeiasaire ix iHmuMm. e Moxke 3aB)a11 1IKOU, HABITH
SIKIIO O3HAKM XBOPOOH TaKi *, SIK y Bac.

- JIkmo y Bac € sikice no6iuni edexr, | 3BEPHITHCA 10 CBOro Jikaps abo ¢apmarieBta. Croqu
BXOJATH OYIb-s1K1 MOXJIMBI TOO1YHI e(heKTH, He 3a3Ha4YeH] B I iHCcTpyKIii. J{uB. Po3zain 4.

3mict iHCTPYKIii:

1. II{o Take Amiopai, ciipeit cy6miHrBasbHMI i 118 9OTO BiH BUKOPHCTOBYETHCS
2. o noTpi6HO 3HaTH, MepIT HiX MpUIMATH Artiopai, cpeit cyOiHrBaabHUI
3. SIx mpuiiMatu Aniopat, cripeit cy6IiHrBATbHUIA

4. MosknuBi no6ivni epextu

5. 51k 30epiratu Amiopan, cripeit cy6iHrBaBHUI

6. 3MICT yIIaKoBKH Ta iHIIa iHpopMaris

1. o Take Amiopau, enpeii cy6.iHrBabHHI | /IS 90T0 Bil BHKOPHCTOBY€ThCSI

Amiopan, cmpeit cy6miHrBambHHM - Ie IMyHOTEpANEeBTHYHUI TpenapaT (BEIKL[I/IHEI), o
CKJIaJa€ThCA 3 ANCPreHHUX €KCTPAKTIB, M0 SIKMX IALli€HT CEHCHOLTI30BaHU. MOro BBOIATH
CYONIHIBAJIBHUM LUISXOM TS JKYBAHHS QJIEpreHHUX 3aXBOPIOBaHb. ATmiopai, crpei
CYOMIHIBATBHHUI TOTYETBCS IHAMBITYATBbHO IS KOKHOIO MAIi€HTA, OCKITBKH KOXKHA JTFOIMHA
Ma€ pi3Hy YyTIHBICTH /10 NIEBHUX PEUOBHH, SIKi HA3UBAOTHCS aneprenamu. Tomy Jikap MOBUHEH
BU3HAYUTH CKJIa® AIiopal, Cripelt cyOmiHrBalbHIM, IKU TTAXOIUTS IS KOYKHOTO KOHKPETHOTO
BUMAJIKY. ATopan, chpeif cyOIiHrBaibHUII 3aCTOCOBYETHCS LA JIKyBaHHS aJIeprigHuX
3aXBOPIOBaHb, TIOB’S3aHUX 3 PHHITOM, PHHOKOH IOKTHBITOM Ta / ab0 Ce30HHOK abo
0arartopiqHoOl0  GPOHXIATBPHOI  ACTMOIO, CIPUYMHEHOIO  IHTAISIIHHUMU  ajlepreHaMy.
dapmakoTepaneBTHYHA TPyIIa; eKkcTpakTu anepreny. Kog VO1 AA.

2. ll{o moTpidono 3naTH, nepur Hik npuiiMaTi Amiopau, cnpeii cy6iHrBaIbHHII

He npuiimaiire Aniopas, cnpeii cy6rinrsaasumii:
- FIKIIO y BaC anepris Ha Oyab-AKuil 3 iHrpeieHTIB HOTO MpenapaTy (mepepaxoBaHUi y po3imi
6)

- AKIIO y BAC BaKKa IMyHHA HEIOCTATHICT 00 aKTHBHE ayTOIMyHHE 3aXBOPIOBAHHS

- SIKIIIO Y Bac pak ,

- SIKIIO y BAac BakKKa ad0 MOraHO KOHTPOJILOBAHA ACTMa
- AKIIO HE MOKHA BBOJAMTH aJpEHAIIiH

- SIKIIO BU OTPUMYETE JIiKyBaHHS OeTa-010KaTopaMu

- SIKIIIO y Bac TeMIieparypa

- AKIIO Y BacC € ICUXIYHI po3naan e 4
- AKIIO Yy Bac BHWHHKAKOTH TPYAHOIN, IO IEPEHIKOIKAIOTH AICKBAT
JIKyBaHHS

Honepexenns Ta 3anodi:kui 3ax01u LA 38265670 " i
Ilorosopite 3i cBoimM nikapem a6o (GapmarieBToM, meprn Hik MPUAMATH Amioparn, crpeit
CyOTIHIBATBHUIA. Amiopai, crpeii cyOniHrBaIBHMIN CITi/l BBOIUTH CyOIHIBJIBHO:



Hepm nix npmitvatn Amiopan, crnpeif cyGuiHrBaibHMH, CTix KOHTPOJIIOBATH CUMIOTOMHU Y
MALIENTA, 32 HEOOXIMHOCTI MPOBOANTH BiAMOBIIHE NiKyBaHHS. Y pa3i BUHUKHEHHS OYIb-SIKOT
MOOIYHOT peakIlil, MPOKOHCYIBTYHTECh 3 JiKapeM, M0 IpHU3HAYaAE Tpemnapar, [epea THM, SK
IPOJOBKYBATH JTIKYBaHHA.

3a HEOOXIAHOCTI NEPEBENITh TAIE€HTa J10 JiKapHi MWBUAKOT gormomord. HeoOxinHo perymspe
CIOCTEpEKECHHsT (DaxiBIA, SKHWIl BIAMNOBiMAE 3a BHECEHHS OyIAb-IKMX 3MIH 10 JKyBaHHI,

HCOOXITHUX MaIll€HTY.

Hita Ta migitkn
Sk upasuno, Amiopan, CHpei CyOINrBaILIi 11 i/l 3aCTOCOBYBATH JIITAM BiKOM /10 5 POKiB.

Bsaemonist 3 immmvn aikavu
[loBinomre cBoro mikapst abo dapmaresra, SKIoO BU [puiiMaeTe, HEN[OJABHO MpUHAMAIHA abo
MOTJIM IPUHMATH Oy /Ib-sIKi iHIIi JiKH, 0cO0MMBO GeTa-6I0KaTOPH.

Amiopa, cnpeii cyGIiHrBaILHMIT 3 KEI0, HATIOAMH Ta ATKOT0IeM
He onucano xonnux B3aemoptiii 3 DKEIO, HAIlOSIMU Ta aJIKOIOJIEM.

Barirnicts, ronysanns rpyaiio ta depTUIBHICTH

Skmo Bu BaritHi a60 TONy€Te IPYyJ0, TYMAETe, IO MOXKETe OyTH BariTHOKO YU IUIAHYETE
3aBAriTHITH, 3BepHiThCS 10 cBoro mikaps aGo (apmanesta nepen THUM, SK NpUAMaTH Iei
npernapar.

[ndopmanis npo Gesmexy miel BaKIMHM Tix yac BariTHOCTI Ta rOJyBaHHs TPYAIIO BiICYTHS.
ToMy GakaHO He BHKOPHCTOBYBATH MpPOMYKT y TAKHX CHTYALisSX (BariTHiCTh Ta rOAyBaHHS
TPYIIIO).

Boninns aBTo Ta KepyBanus iHIIHMH TeXHIYHUMH 32c06aMu

He ommcano sxommux BrumMBis Ha 371aTHiCTE KepyBatd TPAHCIIOPTHUMHU 3aco0aMu Ta IHITUMHA
MaIlMHAMU, a TOMY OCOOJIMBHUX 3al00KHAX 3aX0/iB HE MOTPIOHO.

Amiopaii, cupeii cy0miHrBaabLHUI MicTHTE (eHOJL.

Lleit mpenmapar MoXe BUKJIMKATH TOJOBHHUN OLib, JUCKOMQOPT y NUIYHKY Ta Jiapero, OCKiIbKH
MICTUTE (heHOoT.

3. SIx npumiimarn Aniopas, cnpeii cyGiHrBa bLHUI

3apkau npuiiMaiiTe ueif mpemapaT TOYHO Tak, SK CKA3aB BaM Balll mikap abo QapmaresT.
3BEPHITBCS 110 CBOTO JIiKaps abo (hapmareBTa, AKIIO BH He BIICBHEH.

| HaTucKaHHs Ariopar, cripeit cyGTiHIBATBHUI eKBIBATCHTHO 0,1 mu.

Pexunm nosysanus, ommcanwii Y Wi IHCTPYKLIl, € peKOMEHIOBAHUM @%ﬁsymeﬁnm
JTikapem. Bamr mikap Bkaxke TpupamicTs nikyBaHHS Amiopal, cripeit cyf (TB: JHHUIL %
He npununsiite gikysanug 10 9acy, 3a3Ha4eHOTO JKapeM. =Bt rw
Jly)xe BaximBO J0TpUMyBaTHCS iHCTPYKIiil i3 3aCTOCYBAHHS, SIKIIIO ARGP AHE IIPUZHAYNB
BaM iHIIeE:

- Beenennst 6axano B pexuMi rooaysanus abo nepes Keto.

- Ilepen 36impuieHHsIM M03M TepekoHaiiTECs, IO MOIepeIHs j103a
peakItiu.

- Konmn Baiue nouatkose ikyBanHs Mictuts (uakoHH | Ta 2, 3aBKIu MOYHHANTE BBEICHHS 3
(iaxkona 1, skuii Binnosigae HafinmwKii KOHIICHTpallil.

TOOIYHUX



- llepe1 KOXKHOKO 103010 06epesKHO CTpyIyiiTe (hs1akoH.

- OIaKOH MOBUHEH 3HAXOIUTHCE Y BEPTUKAJILHOMY IOJIOKEHHI, He TIepeBepTaiiTe ioro.

- Ilepen nepmmv BBemenHaMm cmin 3poGutu 3 -4 HaTHCKAHHS B MOBITPS, MO0 TOBHICTIO
3AIIOBHMTH KIIanall i KOuTyp.

- llpuiMaTu CyOJIHIBAJIBHO. [IOMICTITE BIMOBITHY O3Y MM A30WK 1 3a0ANNTh MIsSTH MTPOTSITOM
2-3 XBUIMH IO HOBHOTO BCMOK LY BAHHS, Biapasy nicis nb010 UPOKOBIHITH KUILKICT HPOLYKTY,

IO 3AJTAIINABCH i1 A3UKOM.

- Ko y aakowi 1, micas BHKOpHCTAaHHS 32 BKA3IBKOIO JiKapsl, e 3aJHIIAcTLC PiAuHa, 1e €
HOPMaJIbHUM | Iepen0ayeHo Ha BHIAZOK MOXIMBOTO MOBTOPEHHS a00 3MiHH /I03M BaIlHM
JTiKapeM.

- [Toni6uum wiHOM BUKOHYiTE Ail 3 HaCTYMHIMI (IAKOHAMM /10 KiHILT JTKyBaHHS.

I'padik npuitomy:

- Brasanuii rpadix € opienTrpoM i Moske 6yTH 3MiHEHHI, IK BBAXKAE BAI JiKap.

- Bamr ntikap BU3HA4HTE TpHBAicTh NTiKyBaHHS B KOYKHOMY KOHKPETHOMY BHITQJIKY.

- Ilopoxwui micris Ha kaprui npuitomy (Tabanid B il IHCTPYKIT) MpU3HAYEH] [ IOBTOPEHHS
Ao3u abo Oymp-AKUX 3MiH y obcArax. sKi Ciiis OPUAHSTH, ad0 IJIsl IHTEpBaTiB IpPHHOMY,
[IPU3HAYCHHUX BALLIUM JIiKapeM.

Jlixyanus mposoauthes y 1Bi dasu: mouatkopa daza, sKka ckIaga€Thes 3 IOCTYIIOBOIO
301JIbLICHHS BBEICHOT 103U alTepreHy 10 JOCATHEHHS MaKCHMATBHOT MIEPEHOCUMOT TO3H; a TIOTIM
(hasa MpONOBKEHHS, NIPH SAKiH MAKCUMAIIbHA 1038 BBOJUTHCS I[OIHSL.

TpuBanicTh JiKyBaHHS BCTAHOBIIIOE daxisenp. Sk mpaBuo, JIKYBaHHA MOMIOHOrO POAY
3a3BMYall IPOBOJUTHCS IPUHANMHI IPOTATOM TPHOX POKIB.

3Buyaiinuii rpagik

IMouaTkose aikyBanns:

Baxnso 3aznaunTy naty KoskHOi 1031 y Biamosiamiii rpadi KapTKu npuiioMy (Tabmuili B ik
IHCTPYKIIiT).

- [Mouarok nikysauss (1 duakon 2, 2 prakonu 2 ado 1 ¢uakon 1 ta 2 duakonu 2)

- ®aakon 1: nelt Grakon siBise coboro pospenenns 1: 5 duakony 2. BBeeHHS MOYHHAIOTH 3 2
HaTHCKaHb, MICIS YOTO POOJIATH MOJEHHE 301IbIICHHS (muB. I'padix mosysanus). Ieit dakon
BUKOPHCTOBYEThCS 4 JIHI, MIC/IS 9OT0 30€piracThesl Pa3oM 3 PEIITOo (hakoHiB 2, 10 IOBHOTO
BUKOPUCTAHHS a00 [0 iHIMHX NPH3HAYEHE JIiKApA.

- ®iakon 2: BRE/EHHS MOUMHAETLECS HA M'STHIl AeHb e nouaTky JikyBauuasa gpruaxonom 1 aGo
0e3mocepesHE0 3 UBOro (GIAKOHY, [0 2 HATUCKAHHS IOHSA, TOKH (br1axoH (M) HE CIIOPOIKHIIOTH.

momep huakony Hens | oza  (kiaekicrs | Jara Komenrap
HATHCKAHD)
1 1
3ejieHa eTukeTKa 2 +
Po3s. 1:5 duaxony 2 3 6
O06’em: 3.5 ma 4 8
2 5 2
YepBoHa eTukerka
MakcumaibHa 6 2
KOHLEeHTpauis
006’em: 9.5 mua 7 2
8 2
9 2




10 2

IIpuiimaTu 1o 2 HATHCKAHHS I{OAHA
(HaTmecepue), MOKH (UIAKON e CHOPOKIHTLCS.
{opa3y, MOYHHAKYHU HOBUH p1akoH

2,32CTOCOBYETHCS TAKA %K 1034,

Romn BU mNOYHHAETe OCTAaHHIA (JIaKkoH 2,
3BEPHITLCSI 10 CBOTO JIKAapsi MO NPU3HAYEHHS
HITPHMYIOYOT0 JiKYBaHHS.

Ilepencesonne nikypanns (muiok):

- ®aaxon 1: neit uakon sBnge coboro posseneHus 1: 5 ¢bnakony 2. BeejeHHS MOYHHAIOTE 3 2
HATUCKaHb, ICIIs 90r0 pobaaTh moeHHe 30ibmenns (mus. [padix nosysaums). Lleii braxoH
BUKOPHCTOBYETBCS 4 JIHI, MiC/IA 4OT0o 30epiraeTscsi pa3oM 3 PemITor (GIaKoHIiB 2, 10 IOBHOTO
BUKOPHCTaHHS ab0 10 IHIINX MPH3HAYEHD JIiKaps.

- D1aKoH 2: BBE/IEHHS NMOYWHAECTHCS HA IT'STHH JeHb i/ [0YaTKy JiiKyBaHHS (JiakoHoM 1 3
ABOX HAaTUCKaHb y NEPIIMH [CHb, 4 MOTIM MO 3 HATHCKaHHs MIOXHS, MOKK (GJIaKoH (M) He
CIIOPOXKHIFOTh.

Homep Menn | Jo3a (kinbkicTh | /laTa KomenTap
daakony HATHCKAaHb)
1 1 2
3enena
2 4
eTHKEeTKa
Po3s. 1:5 3 6
paraxony 2
O0’em: 3.5 ma1 | 4 8
2 5 2
YepBona
eTHKeTKAa 6 2
Maxkcnmanbna
KOHUeHTpauist | / 2
O06’em: 9.5 mua
8 2
9 2
10 2
[Iponos:kyiiTe npuiiMaTu Mo 3 HATHCKAHHS MOAHS (HATIIEcepLe),
MOKH (JIAKOH He CIOPOKHIE..
Ilopa3y, mouunaoyn HOBHH (UIAKOH 2, 3aCTOCOBYETHCS TaKa K
a03a.
Tepminosuii rpadik: ' W A
Beenenns nmounnaersest 3 1 matuckamms (iakon 2), Mg dac Meany (BT 13
iHTepBanom 30 XBUIUH BBOJISTH HOBY TaKy X 103y ((aakon 2). 4
3rOOM PEROMEHIYETECH BBOMMTH M0 2 HATHCKAHHS IIOAHA (HATIIECEPIR ‘paaxon ne
CIOPOKHIE, Y pa3i 3BHYAHHOrO PO3KIany; ab0 3 HATHCKAHHS (HATIIL ; (bnakoH He
CHIOPOYKHIE, y pa3i MepejiCce30HHOro miKyBaHHsS. Koaum BM MOYMHA i OCTaHHIN

(i1akoH 2, 3BepHITHCS 10 CBOTO JIiKaps, 4u HOTPiOHO BaM miaATpUMYyroUe”



Homep Henn Jo3a (kiibKicTh Hara KomenTap
dakony HATHCKAHB)
2 1 1+ 3 iniepBaiom 30 xs.
Yeprowna
eTHKETKA 2 2 abo 3*
Makcumainbua
KOHIeHTpanist | 3. =
O06’em: 9.5 M

* 3puvaiiamii rpadik: npoaoB:KyiliTe BBOIUTH no 2
HATHCKaHHA IOJHA (HATIecepie), NOKH (JIAKOH He
CIIOPOKHIE.

Iepencesonnnii rpadix: npoaosxyiite BBOAMTH 1O 3
HATHCKAHHA (HaTmecepie), NOKH (JIAKOH He CIIOPOIKHIE.

**: KOJM BH MOYHHACTE OpuiMaTH ocTaHHii ¢uaakon 2,
TOroBOPITH 3i CBOIM JiKapeM, 4 NOTPiOHO BAM MpPOXOBKHTH
JIIKYBaHHSI.

ITponoBikenns: nikyBaHus:

- Hinrpumyroue nixysanns: 1, 2, 3 a6o 4 duakonu 2.

Pexomeniosana 103a cTaHOBUTH 2 HATHCKAHHS Ha J€Hb, MOKH (1akoH He CITOPOXKHIE.
Jlikap moske 3MiHITH 1103y Ta Tpad)iK BiAIOBiIHO 10 MeTHIHNX KpPHUTEpIiB.

Homep ldenn Pexomennosana Ao3a | Jlata/ npuiiHsTa 1032
daakony 7 (KLIBKICTh HATHCKAHD) Dnl | a2 | D3 | ®ud
1 2
2 2
8 2
4 2
5 2
2 6 2
Yeprona
€THKeTKA o 2
Maxkcumasibna | § T g
KOHIEHTpalis
9 2
006’ em: 9.5 mu
I 2 .
11 2
12 4
13 2
14 2
L
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Iepeaccsonnnii rpadix (nuok):

PexomenzoBaHa 103a CTAHORUTR 2 HATHCKAHHS R MePIi 1eHk, a TTOTIM 3 HATHCKAHWHS TTTOJTHS
710 3aKIHYEHHS JIIKYBaHHSI.

Homep Hennb Ho3za (xinbkicTs | darTa KomenTap
(p.1akony HATHCKAHb)
2 1 2
Yeprona 2 3
e€THKeTKa 3 3
Maxkcumanbna
KOHNeHTpanis | 4 3
O06’em: 9.5 max
5 - 3
6 3
Kosxen nopwuii ¢uiakod 2 mnouynnatu oapasy 3 3 HATHCKAHb

SIkuro Bu npuiiHsAIM Gibine AniopaJ, cupeii cyo IiHIBAIbHU, HIK CJIiX
Heraiino 3pepmithess 1m0 cBoro sikaps, gKImO BH NpHilHsUIH Oigeire Armiopai, crpei
CYOJIHTBANBHUNI, HIXK CITiI.

SIkno Bu 326y i npuiiHaTH AniopaJ, cupeii cy8aiHrBaIbLHHi

He npuiimaiite moasiitHy 103y, o6 koMneHcysaru 3a6yTy 103y.

[IIo6 nixysanus Oyno edexruBHUM, Amiopai, cupeif cyOIiHrBaTbHUI HEOOXITHO pEryispHO
BUKOPUCTOBYBATH IPOTIATOM YCHOTO TIEPIOAY JiKYBAHHS.

SIKIO B NpHNMHATE NPHIAMATH AniopaJ, cnpeii cy6IiHrBaIbHHIA

JIKINO y Bac € MOAATKOBI 3alMTaHHS HIONO BHKOPMCTAHHS I[OTO TIPENApaTy, 3BEPHITBCA O
CBOTO JiKkaps abo dapmarieBra.

Bau stikap BU3HAUNTE TPUBATICT JIIKYBAHHS JUIs KOYKHOTO BHITAIKY.

4. MoxnauBi nodiuni epexrn

K 1 Bei ntiky, 1 TKH MOXKYTH CHPUYMHUTH NOOIuHi eeKTH, X04a X BidyBarOTh HE BCi.
binbuticTe mo6iunux edexTiB 06yMOBIEHI HEMPABHILHIM BBEICHHSM AJIEPTEHHOTO €KCTPAKTy. 3
i€l IPUYUHE MU PEKOMEH/IYEMO YBaXKHO MPOYUTATH IO {HCTPYKIIIFO.

HaiiOlnbin mommpeni micuesi peakuii nposBisioThes B MOPOKHHUHI poTa i KIacHMIKYIOTHCS SIK
CHHJPOM II€popasIbHOI ayieprii (cBepOik, HaOpsik, HAOpsKu TOIIO). SIKIIO MicleBa peakilis
TIOCUIIIOETBCS, HEOOXiHO BXHTH JIiKM abo 3aX0[M, IpH3HAYEHI JiKapeM B Takol peakiii.
Pinmre 3ycrpivaroTses Taki cucTeMHi peakuii, SIK PUHIT, KOH IOHKTHUBIT, acTMa Ta KPOIHB SHKA.
Y pasi BUHUKHCHHS OyIb-SKOI 3 IINX H06quHx peaKuiﬁ H€O6XiIIHO BBOI[I/ITI/I aHTUTICTaMiHHI

3EU'H/IHIaTI/IC$I HII( MCIUYHHUM HarJIgJa0M.
Pl,ZIKO TpaHJ’ISHOTbCH CepI/IO3H1 TCHCpaHISOBaHl JIUXaIbHI peaKLm CI/IHI)




AHauriakTAYHi  peakiii  BMMAraloThb = TEPMiHOBOrO  BBEJCHHS MKIpHOT  abo
BHYTPINIHEOM 530801 iH’exuil axpenanimy 1/1000, sky mpH HEOOXiJHOCTI MOKHA MTOBTOPHTH.
Pexomennosana no3a s miteit cranosuts 0,01 M / KT MacH Tija, He nepeBuInyoun 0,5 MII.
[Tpubnusni 1034 1714 MpaBHIBHOTO BBCACHHS aIpCHATIHY TaKi:

- itsim 1o 6 poxis: 0,2 mn
- Jlitn BikoM Biz 6 10 12 pokis: 0,4 M

- Hopocni: 0,5 - 0,8 Mt

SIKImo remepanizoBaHa peakiis 30epiraeThes, Ii JO3H MOMKHA [OBTOPIOBATH KOXKHI 15 XBHJIHH
MaKCHUMyM 3 pasu. 3a HeoOXiMHOCTI mepeBeiTh NaIlieHTa 10 JIKapHI MIBUIKOI TOTOMOrH. SKIo
Yy Bac € sKich 1m00iuHi edeKTH, OroBOpiTh 3i cBoiM mikapem a6o dapmarestoMm. Lle Takox
CTOCYETECS OY/b-AKUX IHIIMX MOXKIUBHUX MOOTYHUX e(eKTiB, He 3a3HAYCHUX B Iiif IHCTPYKILI.

3anobixkui 3axoan

Y BHHATKOBUX BUITAJKaX TaKe JiKyBaHHs MOXeE CTAHOBHTH PH3WK FeHEpajli3oBaHHUX, a IHOI i
BKKMX PeaKiiii (KponuB'sHKa, acT™Ma, aHadiIakTHUHUN MoK ToIo). OTKe, IPOTSIrOM YChOTO
IepIOAy JTiKYBaHHS CJIiJf AOTPUMYBATHCS HACTYIIHUX MPABUI:

- Y pasi BUHHKHEHHA Oyap-skoi moGivHOT peakiii, MPOKOHCYMBTYHTECh 3 IJIKapeM, IO
[pU3HAYAE Nperapar, nepes TUM, SK TPOTOBKYBATH JTIKYBAHHSL.

- Perynsipuuii MOHITOPHHI cTaHy maii€HTa TOBHHEH MPOBOIMTH IiKap, SKAH MPH3HAYUB
Npernapar, i SKHi IPOBOMUTE BiNOBIAHI pO3BEACHHS eKCTpaKTy Ta Oy/1b-sKi iHII Moaudikamii
TKYBaHHS, SKi MOXYTh 3HATOOUTHUCS TALII€HTY.

HMosinomiennst npo no6iuni edpexTn

Jxmo y Bac e sxich nobiuni edexTd, MOroBopiTh 3i cBOiM Jikapem abo (hapmaresTom. Croau
BXOJATE TakoX Oyap-ski MOXIMBI moGiuni edexkTw, He 3a3HadeHni B Iil  Opomrypi.
[loBinommstoun npo moGiuHi epexTH, BU MOYeTe JOMOMOITH HajaTH Oibine iHdopmamii mpo
Oesneky LbOTO Mpenapary.

S. Sk 30epiratu Amiopas, cupeii cyd.1iHrBaILHUI

30epiraté B HeIOCTYHOMY IS IiT€H MicIi.

30epiratu B xomoaunbHuky (2°C - 8°C).

He 3amoposxysaru.

30epiraT B OpUTiHAIBHIN yIaKOBIIL.

He BI/IKOpI/ICTOByI/ITe IIGI/I npenapaT iciId 3aKIHUEHHS TeleHy prma'rﬂocn 3a3HaA4YeHOoro Ha
yrakoBui mcis " EXP "

Tepwmin npumaTHOCTI BIAHOCHTBCA 0 OCTAHHBOTO JHS I[OTO MiCSIIS.

He Buxopucropyiite weil mpemapar, SKImIO BM MOMITHIM, INO (TAKOHH MPOCOYMIUCS abo
KOHTEHHEP MOIIKOKEHUIA.

He Buxwmpaiite Oynp-siki jiku depes cTiumi Bomu um moOyToBi Bimxomw. Cruraiite CBOTO
apmanesTa, AK BUKHIATH JIiKH, Ki BU OiTble He BHKOpHCTOBYyeTe. L[i 3aXOMd JOMOMOXYTbH
3aXMCTHTU HABKOJIMIIHE CEPEIOBUIIE.

6. 3micT ynakoBkH Ta inma ingopmanis

[llo micTuTh AmiopaJ, cnpeii cy6iHrBaIbLHMIi
- AKTHBHI PEYOBHHH - Il¢ aJepreHHi eKCTPAKTH, M0 SKHX MaIi€HT CeHCI/I6lJI QBAHUU 1 fKI
npu3HavyeHi paxiBem. A‘f%ﬁ“a
- IHmmMu  inrpemientaMu € Xjopua Hatpilo, (EHON, IIiNepHH, JUATE

aurigpodocdar HaTpito Ta OYMIIEHA BOIA.
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A Burasiiae Amiopad, cipeit cy6JaiHrBaIbHAI Ta BMICT YHAKOBKH



Amiopall, crpeit CyOuHrBaNbHUI [TOCTAYAETBCS V  BUIISI (GiakoHa [T TEpPOpaTBLHOIO
npuiiomy. [Moctavaersest y 1BoX Habopax abo KOHTeHHEpaX. SIKi BiAMOBIAIOTH [I0YaTKOBOMY Ta
MITPUMYIOYOMY JIIKYBAHHIO:

llouamkoge nikyeauns:
3 pisHi mpesenTanii, ski MOXyTh MicTuTH 1, 2 abo 3 (b1aKOHU 3 aJePreHHUM EKCTPaKTOM,

&

I03HAYCH] (D paMu Ta KOJILOPAMH, y TaKMX KOHUEHTPALIsX:

- Habip 1: 1 ¢naxon 2.

- Habip 2: 2 ¢uaxonu 2.

- Habip 3: 1 ¢uakon 1 ta 2 dpnaxomn 2.

He:

(drnakon 1 - 1/5 koHnenTpanis hiakoHa 2, 3e1eHa eTHKETKA, 3araibHIM 06'eMoM 3 »d MIL
®iakoH 2 - MakcHManbHa KonnenTparis (1/1), YEPBOHA €TUKETKA, 3arajlbHUM 00'eMOM 9,5 ML

Hi()mpwnyloue JNIKYBAHHA:

4 pisni mpesenTauii, aki MoxyTs MicTutu 1, 2, 3 a6o 4 (b1akoHM 3 alepreHHUM €KCTPAaKTOM,
TNO3HAYEH] U(PAMHU Ta KOJIBOPAMH, TIPH MaKCHMAbHIi KOHIIEHTpallii:

- Habip 1: 1 ¢maxon 2 (uepBona eTuxeTka) 9,5 MiL.

/- Habip 2: 2 dmakonu 2 (4epsona etnxerka) 9,5 M.

- Habip 3: 3 makonu 2 (vepsona etuxerxa) 9,5 miL.
- Halip 4: 4 ¢nakonu 2 (uepBona etnkerka) 9,5 M.

BupooHux

ACAK ®apmacsrotikan ImyHomomxi, C.A.
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SUMMARY OF PRODUCT CHARACTERISTICS




1. NAME OF THE MEDICINAL PRODUCT

Apioral sublingual spray.

2: QUALITATIVE AND QUANTITATIVE COMPOSITION

Aqueous solution of allergen extract(s). The concentration of allergen extract is standardized by
immunochemical techniques and its value depends on the allergen included in the vaccine.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Sublingual spray.
Clear solution, colourless or slightly coloured depending on the allergen.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Apioral sublingual spray is an allergen-specific immunotherapy medicinal product indicated for the
treatment of allergic rhinitis, conjunctivitis and/or seasonal or perennial bronchial asthma caused by
aeroallergens.

Apioral sublingual spray is indicated in adults, adolescents and children over 5 years of age.

4.2 Posology and method of administration

Posology

Treatment with Apioral sublingual spray consists in two phases: initiation or initial treatment and
continuation or maintenance treatment. During the first phase, the dose is gradually increased building
up to the maximum dose tolerated by the patient. During the second phase, the maximum dose is
administered on a daily basis.

Apioral sublingual spray is composed of one or several vials, Vial 1 of low concentration and Vial 2
of maximum concentration. The concentration of Vial 1 is 1/5 of the concentration of Vial 2.

Several possible administration schedules are recommended for this medicine, detailing the number of
puffs/day for each vial. One puff of Apioral sublingual spray is equivalent to 0.1 ml. These or other
administration schedules shall be established by the specialist doctor.

Conventional schedule
Initiation: : '
- Vial 1 is administered for four days, starting with 2 puffs and then adding 2 more puffs dally,

reaching 8 puffs the fourth day.

Contmuatlon F T
- General case: from the fifth day onwards, Vial 2 is administered with 2 puff < aily until the end,
of treatment. HEDRPUIRIES

- Preco-seasonal schedule (pollens) case: Vial 2 is administered with 2 puffs the ffth day4
3 puffs daily until the end of treatment. ’ e



Rush schedule
[nitiation:
- Oun tie fitst day, Vial 2 is adiinistered in e medical centre with 1 puff. After 30 minutes, 1 puff

is administered once again.

Continuation:

= General case: from the second day onwards, Vial 2 is administered with 2 puffs daily until the-
end of treatment.

- Preco-seasonal schedule (pollens) case: from the second day onwards, Vial 2 is administered
with 3 puffs daily until the end of treatment.

This medicine is recommended to be administered under fasting conditions or before meals.

Before increasing a dose, it must be ensured that the previous dose did not cause any adverse
reactions advising against it. If that is the case, maintain the last dose tolerated by the patient.

In general, allergen-specific immunotherapy treatment is administered for a minimum period of three
years. Treatment should not be discontinued before the established period.

In order for the treatment to be effective, this medicine must be administered regularly. In case of
missing a dose, the established schedule should be followed without administering a double dose.

The potency of this medicinal product is expressed in HEP/ml or PNU/ml units. These units are not
interchangeable with the units used to express the potency of other allergen-specific immunotherapy
preparations.

Paediatric population
No data are available. In general, allergen-specific immunotherapy treatment is not recommended in

children under 5 years of age.

Method of administration

Apioral sublingual spray is exclusively for sublingual administration.

These administration instructions must be followed:

- Shake the vial gently before each dose.

- Keep the vial in an upright position at all times.

- Before the administration of the first dose, make 3 or 4 puffs in the air to fully fill the circuit and
valve of the dosing spray pump.

- Administer the corresponding dose under the tongue and keep in the application site for 2-3
minutes until total absorption. Immediately afterwards, swallow any residual amount of product
remaining under the tongue.

4.3 Contraindications

- Hypersensitivity to any of the excipients listed in section 6.1.
- Severe immune deficiency or active autoimmune disease.

- Cancer.

- Unstable or poorly controlled asthma.

- Any cause preventing the administration of adrenaline in case of serious allergic reaction.
- Treatment with beta-blockers drugs.
- Fever.

- Psychiatric disorders or any other difficulties preventing an adequate treatment a

dherence. .



4.4 Special warnings and precautions for use

Apioral sublingual spray is cxclusively for sublingual administration. It should not be administered

through any ofher route.

Regular monitoring of the patient by the specialist doctor is essential, who is in charge of-making the-
modifications to the treatment the patient may require.

Before starting the treatment with Apioral sublingual spray, the allergy symptoms showed by the
patient must be controlled, with the help of appropriate treatment if necessary. In the event of the
onset of any adverse reaction caused by the administration of this medicine, it must be evaluated if the
established treatment schedule should be maintained, modified or discontinued.

In rare cases, a serious allergic reaction (anaphylactic shock) may occur. Anaphylactic reactions
require urgent administration of a subcutaneous or intramuscular 1/1000 adrenaline injection, which
can be repeated if necessary. The recommended dose in children is 0.01 ml/kg body weight, without
exceeding 0.5 ml. The approximate doses for correct adrenaline administration are as follow:

- Children up to 6 years of age: 0.2 ml

- Children aged 6 to 12 years: 0.4 ml

- Adults: 0.5-0.8 ml

If the generalised reaction persists, these doses can be repeated every 15 minutes for a maximum of 3
times. If necessary, transfer the patient to a hospital emergency room.

4.5 Interaction with other medicinal products and other forms of interaction
No interaction studies have been performed.

Beta-blocker therapy is considered a contraindication of allergen-specific immunotherapy due to
reduced effectiveness of the adrenaline treatment in case of anaphylaxis.

4.6  Fertility, pregnancy and lactation

Pregnancy
Even though allergen-specific immunotherapy is not contraindicated during pregnancy, no

information is available on the safety of Apioral sublingual spray in pregnant women, SO its use
during pregnancy is not recommended.

In case of pregnancy during treatment with Apioral sublingual spray, the continuation of the ongoing
treatment should only be considered when the potential benefits outweigh the risks.

Breast-feeding
It is unknown whether Apioral sublingual spray is excreted in human breast milk.

Even though allergen-specific immunotherapy is not contraindicated during breast-feeding, no
information is available on the safety of Apioral sublingual spray in lactating women, so its use during
breast-feeding is not recommended.

The continuation of the ongoing treatment with Apioral sublingual spray during breast-feeding should
only be considered when the potential benefits outweigh the risks. :

Fertility
No fertility studies have been performed with Apioral sublingual spray.

Studies of allergen-specific immunotherapy in animals showed no harmful effe[cts 0
toxicity. /




4.7 Effects on ability to drive and use machines
Apioral sublingual spray has no or negligible intluence on the ability to drive and use machines.
4.8 - Undesirable effeets - - g

Rare cases may appear of generalised serious respiratory reactions, severe itching in the palms of the
hands or soles of the feet, nausea, headache, bronchospasm, angioedema or anaphylactic shock. These
symptoms require emergency treatment in a medical centre (see section 4.4).

The most frequent local reactions are located in the oral cavity and they have been classified as Oral
Allergy Syndrome (itching, inflammation, oedema, etc.). If a larger local reaction appears, the
appropriate medication or measures should be taken for that reaction.

Systemic reactions such as rhinitis, conjunctivitis, asthma and/or urticaria are less frequent. If any of
these adverse reactions appear, antihistamines, bronchodilators or even injectable corticoids should be
administered, keeping the patient under medical monitoring.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system.

4.9 Overdose

In case of overdose, an increased risk of the adverse reactions described in section 4.8 is expected. In
that case, the patient should receive emergency treatment in a medical centre.

5. PHARMACOLOGICAL PROPERTIES
5.1  Pharmacodynamic properties
Pharmacotherapeutic group: allergen extracts, ATC code: VO1AA

Mechanism of action and pharmacodynamic effects

Allergen-specific immunotherapy consists on the repeated administration of allergens to patients with
allergic rhinitis, conjunctivitis and/or asthma in order to activate the mechanisms of
immunomodulation, achieve a long-lasting alleviation of symptoms and reduce the need for
symptomatic medication, as well as improving the quality of life of the patient after subsequent
environmental exposure to the allergen.

The target of the pharmacodynamic effect of the allergen-specific immunotherapy is the patient’s
immune system, inducing an immune response against the administered allergen. The primary
objective is restoration of the peripheral immunological tolerance to the allergen, inhibition of
immediate and delayed allergic reactions, induction of allergen-specific regulatory cell subsets and

their suppressor cytokines and molecules, and suppression of IgE together with induction of IgG4 4

production. The mechanism of action is not well documented nor it is completely known.

Clinical efficacy and safety

The clinical efficacy of allergen-specific immunotherapy is evaluated by the decreésé ~irr_;;'allerg}{~;. &
symptom scores and use of symptomatic drugs. Several clinical studies, systematic reviews andppreta- ©

analyses have demonstrated that sublingual immunotherapy causes a significant decrease
aspects, in adults as well as in children. so it is considered as a preferential therapeutie-
treatment of allergic rhinoconjunctivitis and asthma. C’"‘”‘\\ Vgt




5.2 Pharmacokinetic properties

Pharmacokinetic studies are not possible for allergen-specific immunotherapy medicinal products.
Plasma levels of the active substance during treatment are not measurable due to the nature of the

product, as-the proteins conforming the active substance are rapidly metabolised to peptides and-

amino acids.
5.3 Preclinical safety data
Preclinical toxicity studies are considered not necessary, since allergen sublingual immunotherapy is

currently of clinical use in humans. Toxicity data obtained in different studies with allergen extracts
did not show any relevant risk for clinical use.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

*  Sodium chloride

= Phenol

= QGlycerol

*  Disodium hydrogen phosphate
®*  Sodium dihydrogen phosphate
*  Purified water

6.2  Incompatibilities

Not applicable.

6.3  Shelf life

18 months.

6.4  Special precautions for storage

Store in a refrigerator (2°C — 8°C). Do not freeze.

6.5  Nature and contents of container

Solution in a glass vial closed with a dosing spray pump.
The different formats of Apioral sublingual spray are composed of two types of vials:
Vial 1: Green label. 3.5 ml

Vial 2: Red label. 9.5 ml

[nitial treatment

- Kitl: 1 Vial 2

- Kit2:2 Vials 2

- Kit3: 1 Vial 1 and 2 Vials 2
Maintenance treatment

- Kitl: 1 Vial 2

- Kit2:2 Vials 2

- Kit 3: 3 Vials 2
- Kit 4: 4 Vials 2




Not all pack sizes may be marketed.
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Special precautions for disposal

No special requirements.

7.
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ASAC Pharmaceutical Immunology, S.A.
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Package leaflet: Information for the patient

Apioral sublingual spray
Personalised Sublingual Spray Allergenic Immunotherapy

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.
- Keep this leaflet. You may need to read it again

- If you have any further questions, ask your doctor, or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects
not listed in this leaflet. See section 4.

What is in this leaflet

What Apioral sublingual spray is and what it is used for

What you need to know before you take Apioral sublingual spray
How to take Apioral sublingual spray

Possible side effects

How to store Apioral sublingual spray

Contents of the pack and other information

O Ml g (9, 1D 1

1. What Apioral sublingual spray is and what it is used for

Apioral sublingual spray is a treatment of immunotherapy (vaccine) composed of allergenic extracts to
which the patient is sensitised. It is administered via sublingual route for the treatment of allergenic
diseases. Apioral sublingual spray is prepared on an individualised basis for each patient, since each
person has a different sensitivity to certain substances called allergens. The doctor therefore should
decide the composition of Apioral sublingual spray suited to each case. Apioral sublingual spray is used
for the treatment of allergenic diseases associated with rhinitis, rhinoconjuctivitis and/ or seasonal or
perennial bronchial asthma caused by inhaled allergens. Pharmacotherapeutic group: Allergen extracts.
Code V01 AA.

2. What you need to know before you take Apioral sublingual spray

Do not take Apioral sublingual spray:

- ifyou are allergic to any of the ingredients of this medicine (listed in section 6)
- if you have severe immune deficiency or active autoimmune disease

- if you have cancer

- if'you have severe or poorly controlled asthma

- if cannot be administered adrenaline

- if you are receiving treatment with beta-blockers drugs

- ifyou have fever

- if you have psychiatric disorders

- if you have difficulties that prevent an adequate treatment adherence

Warnings and precautions ; )
Talk to your doctor or pharmacist before taking Apioral sublingual spray. Apio ] must
be administered by sublingual route. :

Before taking Apioral sublingual spray, the patient symptoms must be cOntro &d] with) ] the ‘help of
appropriate treatment if necessary. In the event of onset of any adverse reac ton, a k the prescrlbmg
doctor before continuing with treatment. 4 e i




If necessary, transfer the patientto a hospital emergency room. Regular follow-up by the specialist, who
is responsible for making any changes to the treatment required by the patient, is essential.

Children and adolescents
As a general rule, Apioral sublingual spray should not be used in children under 5 years of age.

Other medicines and Apioral sublingual spray
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recently taken or might take any other medicines, spec1a]l) B- blockers

Apioral sublingual spray with food, drink and alcohol
No interactions with food, drink or alcohol have been described.

Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor or pharmacist for advice before taking this medicine.

No information is available on the safety of this vaccine during pregnancy or breast-feeding. It is
therefore advisable not to use the product in such situations (pregnancy and breast-feeding).

Driving and using machines
No effects on the ability to drive and handle tools or machines have been described and therefore no
special precautions are required.

Apioral sublingual spray contains phenol _
This medicine may cause headache, stomach discomfort and diarrhoea because contains phenol.

3. How to take Apioral sublingual spray

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or
pharmacist if you are not sure.

1 puff of Apioral sublingual spray is equivalent to 0.1 ml.

The dosage regimen described in this leaflet is a guidance and may be changed by your doctor. Your
doctor will indicate the duration of your treatment with Apioral sublingual spray. Do not discontinue
the treatment before the time indicated by your doctor.

It is very important for you to follow the instructions for use, unless your doctor has given you others:

- Administration preferably should be under fasting conditions or before meals.

- Before increasing the dose, make sure that the previous dose has caused no adverse reactions.

- When your starting treatment contains Vials 1 and 2, always start administration with Vial 1, which
corresponds to the lowest concentration.

- Shake the vial gently before each dose.

- The vial has to be in an upright position, without invert it.

- Before the first administration 3 or 4 puffs of air should be conducted to fully fill the valve and
circuit.

- Administer via sublingual route. Place the appropriate dose under the tongue and allow it to act for
2-3 minutes until fully absorbed. Immediately afterwards, swallow any amount of the product
remammg under the tongue. ’

- Itis normal that some liquid left in the Vial 1. This is in case of a possible repetition
the dose by your doctor.

- Proceed in the same way with the following vials, until the end of treatment.

Administration schedule: .
- The specified schedule is a guidance and may be changed as your doctor sees ﬁ '



- Your doctor will determine the duration of treatment in each case.

- The blank spaces on the administration card (tables of this leaflet) are for any repetition of a dose
or for any changes in the volumes to be taken, or to the administration intervals your doctor may
have preseribed.

Treatment is carried out in two phases: an initial phase, which consists of a gradual increase in the
allergenic dose administered until the maximum tolerated dose is reached; and subsequently a

continuation ph?lQP in which the maximum dose is administered on a daily basis

The duration of treatment will be established by the specialist. In general, treatments of this kind are
usually administered for at least three years.

Conventional schedule

Initial treatment:

It is important to note the date of each dose in the corresponding administration card box (tables of this
leaflet).

- Starting treatment (1 Vial 2, 2 Vials 2 or 1 Vial 1 and 2 Vials 2)

- Vial 1: this vial is a dilution 1:5 of Vial 2. Administration starts with 2 puffs, followed by daily
increments (see dosing schedule). This vial lasts 4 days, after which it is storaged along with the
rest of the Vials 2, until complete all vials of this presentation or until other doctor indication.

- Vial 2: administration begins on fifth day after the start of the treatment with Vial 1 or directly
with this vial, with 2 daily puffs until the vial/s are empty.

VIAL N° DAY DOSE (N° puffs) DATE COMMENTS
1 1 2
Green label 2 4
Dil. 1:5 of Vial 2 3 6
Volume: 3.5 ml 4 8
5 2
6 2
7 2
- 8 2
Red label 9 5
Maximum conc. 10 D)
Volume: 9.5 ml Administer 2 daily puffs (under fasting conditions) until the vial is empty.
Each time a new Vial 2 is started, the same posology will continue.
When you start the last Vial 2, talk to your doctor to request the maintenance
treatment

Preco-seasonal treatment (pollens):

- Vial 1: this vial is a dilution 1:5 of Vial 2. Administration starts with 2 puffs, followed by daily
increments (see dosing schedule). This vial lasts 4 days, after which it is storaged along with the
rest of the Vials 2, until complete all vials of this presentation or until other doctor indications.

- Vial 2: administration begins on fifth day after the start of the treatment with Vial 1, with 2
puffs the first day and subsequently 3 daily puffs until the vial/s are empty.

VIAL N° D
1
Green label
Dil. 1:5 of Vial 2
Volume: 3.5 ml

2
Red label
Maximum conc.
Volume: 9.5 ml

=<

DOSE (N° puffs) DATE
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9 3

10 3
Continue administering 3 daily puffs (under fasting conditions) until the vial is
empty.

Each time a new Vial 2 is started, the same posology will continue.

Rush schedule:
Administration begins with 1 puff (Vial 2) at medical consultation followed of a 30 minutes interval

where a new puffis administered (Vial 2).

Subsequently, 2 daily puffs (under fasting conditions) are recommended until the vial is empty, in case
of conventional schedule, or 3 puffs (under fasting conditions) until the vial is empty, in case of preco-
seasonal treatment. Talk to your doctor when you start the last Vial 2, if you need maintenance treatment.

VIAL N° DAY DOSE (N° puffs) DATE COMMENTS
1 1+ 1 30 minutes interval
2 2or 3*
v 3. . ik .
Red label *Conventional schedule: continue administering 2 daily puffs (under fasting

conditions) until the vial is empty

Preco-seasonal schedule: continue administering 3 puffs (under fasting conditions)
until the vial is empty.

“*: talk to your doctor when you start the last Vial 2, if you need maintenance
treatment.

Maximum conc.
Volume: 9.5 ml

Continuation treatment:
- Maintenance treatment: 1, 2, 3 or 4 Vials 2.

The recommended dose is 2 puffs a day until the vial is empty. The doctor may modify the dose and
schedule according to medical criteria.

6 RECOMMENDED Date/ Administered dose ( N° puffs)

YIAL N A DOSE (N° puffs) ‘Vial 2 Vial 2 Vial 2 Vial 2
1 2
2 2
3 2
4 2
3 2
2 ; :
Red label 3 ‘ 3
Maximum conc. 9 3
Vol.: 9.5 ‘ml 0 5
11 2
12 2
13 2
14 2
15 2

Preco-seasonal schedule (pollens): p 8 7rs o 0,
Recommended dose is 2 puffs on the first day and subsequently 3 daily puffs until finish the treatment.

VIAL N° DAY DOSE (N° puffs) DATE
2 1 2
Red label 2 3
Maximum conc. 3 3
Volume 9.5 ml 4 3




3 3
6 3
Each new Vial 2 starts directly with 3 daily puffs.

If you take more Apioral sublingual spray than you should
Talk to your doctor immediately if you take more Apioral sublingual spray than you should.

If you forget to take Apioral sublingual spray

Do nottake a double dose 1o make up for a forgoffen dose

In order for the treatment to be ettective, Apioral sublingual spray must be used regularly throughout
the treatment period.

If you stop taking Apioral sublingual spray )
If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

Your doctor will determine the duration of the treatment for each case.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Most side effects are due to improper administration of the allergenic extract. For this reason, we
recommend you read this leaflet carefully.

The most common local reactions affect the oral cavity and are classified as Oral Allergy Syndrome
(itching, swelling, oedema, etc.). Ifa stronger local reaction arises, the medicine or measures the doctor
has prescribed for the reaction must be taken. Systemic reactions such as rhinitis, conjunctivitis, asthma
and urticaria are less common. If any of these adverse reactions occur, antihistamines, bronchodilators
or even corticosteroid injections must be administered and the patient is to remain under medical
monitoring.

Serious generalised respiratory reactions, severe itching of the palms of the hands or soles of the feet,
nausea, headache, bronchospasm, angioedema or shock rarely occur. These more serious symptoms
require emergency treatment. If you notice any of these symptoms, report to the nearest medical centre
immediately.

Anaphylactic reactions require urgent administration of a subcutaneous or intramuscular 1/1000
adrenaline injection, which can be repeated if necessary. The recommended dose in children is 0.01
ml/kg body weight, without exceeding 0.5 ml. The approximate doses for correct adrenaline
administration are as follow:

- Children up to 6 years of age: 0.2 ml

- Children aged 6 to 12 years: 0.4 ml

- Adults: 0.5 - 0.8 ml

If the generalised reaction persists, these doses can be repeated every 15 minutes for a maximum of 3
times. If necessary, transfer the patient to a hospital emergency room. If you get any side effects, talk to
your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

Precautions

In exceptional cases, this treatment can pose a risk of generalised and sometimes

(urticaria, asthma, anaphylactic shock, etc.). The following rules therefore /5ho

throughout the period of treatment:

- Inthe event of the onset of any adverse reaction, ask the prescribing docto
the treatment.




- Regular monitoring of the patient must be carried out by the prescribing doctor, who undertakes to
carry out the appropriate dilutions of the extract and any other modification to the treatment the
patient may require.

Reporting of side effects

[f you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not
listed in this leaflet. By reporting side effects you can help provide more information on the safety of
this medicine.

S. How to store Apioral sublingual spray

Keep this medicine out of the sight and reach of children.
Store in a refrigerator (2°C - 8°C).

Do not freeze.

Keep in the original package.

Do not use this medicine after the expiry date which is stated on the container after EXP. The expiry
date refers to the last day of that month.

Do not use this medicine if you notice that the vials have leaked or if the container has been damaged.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What Apioral sublingual spray contains

- The active substances are allergenic extracts to which the patient is sensitised, and which have been
prescribed by the specialist.

- The other ingredients are: sodium chloride, phenol, glycerol, disodium hydrogen phosphate,
sodium dihydrogen phosphate and purified water.

What Apioral sublingual spray looks like and contents of the pack .
Apioral sublingual spray is supplied as a vial for sublingual administration. Apioral sublingual spray is
supplied in two presentations or containers that correspond to the starting treatment and continuation
treatment:

Starting treatment:

3 different presentations that can contain 1, 2 or 3 vials of allergenic extract, identified by numbers and
colours, at the following concentrations:

- Kitl1:1 Vial 2

- Kit2:2 Vials 2

- Kit3: 1 Vial 1and 2 Vials 2

Where:
Vial 1 - 1/5 concentration of Vial 2, green label, with total volume 3.5 ml
Vial 2 - maximum concentration (1/1), red label, with total volume 9.5 ml

Maintenance treatment: S AL P
4 different presentations that can contain 1, 2, 3 or 4 vials of allergenic extre Hgd-by-numbers
and colours, at the maximum concentration: o 48
- Kit I: 1 Vial 2 (red label) 9.5 ml



e Kit 2: 2 Vials 2 (red label) 9.5 ml
- Kit 3: 3 Vials 2 (red label) 9.5 ml
- Kit4: 4 Vials 2 (red label) 9.5 ml

Marketing Authorization Holder and Manufacturer
ASAC Pharmaceutical Inmunology, S.A.

Capricornio 5

03006 Alicante (Spain)

This leaflet was last revised in June 2020




